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Kent and Medway ICB Updates


[bookmark: Glaucoma]Glaucoma – Generic prescribing

According to Open prescribing data Kent and Medway ICB have the highest spend on Glaucoma products, compared to other sub-ICBs in NHS England. 

Ensuring that glaucoma eye drops are prescribed as generic wherever possible is an approach for managing this. 

Generic medicines are overall, much less expensive to the NHS. Their appropriate use instead of branded medicines delivers considerable cost savings therefore prescribing medicines by generic rather than brand name can improve cost-effectiveness and is generally encouraged. 

However, in some patients, this might not be appropriate due to clinical or patient specific reasons. 
The use of generic prescribing in glaucoma treatment is recommended  in line with NICE guideline [NG81] Glaucoma: diagnosis and management and is also supported by Royal College of Ophthalmologists Commissioning Guidance. 

Further information for prescribers:

· Information sheet for Prescribers that lists the brand and generic names of glaucoma eye 
drops provided by PrescQipp (list not exhaustive).




Action: Switch branded glaucoma preparations to generics where appropriate.

[bookmark: Article1][bookmark: Article3][bookmark: Article4][bookmark: Article5][bookmark: Article6][bookmark: Article7][bookmark: Article8][bookmark: Article9][bookmark: Article10][bookmark: Eyesupplements]Eye supplements - Lutein and Antioxidants

The supplements lutein and antioxidants (e.g. vitamin A, C, E, and zinc) are sometimes recommended for age-related macular degeneration (AMD). 

Lutein and antioxidants are non-formulary and should not be prescribed in primary care due to the limited evidence on their effectiveness, this is in accordance with the NHS England guidance.  
Brands include:

ICaps®, Macushield®, Ocuvite®, PreserVision ®, Visionace® (list not exhaustive).
These are available for self-purchase OTC.

Further information for prescribers:
· Do not initiate.
· Inform patients and provide them with an information leaflet (link) 
· Lutein and antioxidant vitamins are not suitable for some groups of patients e.g. beta carotene has been found to increase the risk of lung cancer in smokers AND ex-smokers, so history should be checked before advising patients to buy OTC.
· Information about nutrition and eye health, as well as other important eye health measures (such as stopping smoking), can be found at www.macularsociety.org.

Action: Deprescribe in patients currently prescribed these medicines. Contact local MO team for further information.

[bookmark: Eyelid]Reminder: Eye Lid Hygiene

Commercial eye hygiene preparations are non-formulary and not recommended for prescribing due to limited evidence to support their effectiveness over usual eyelid hygiene methods.
Brands include:

Blephasol®, Blephaclean®, Blephagel®, Systane, Suppranettes® wipes or lotions, or eye compresses like Hot Eye Compress®, Meibopatch®, MGDRx Eye Bag® (list not exhaustive).
These are available for self-purchase OTC.

Further information for prescribers:
· Advise and support patients to develop a lid hygiene routine using a home-made warm compress. 
· Supply patients with an information leaflet – we are currently working on a Kent and Medway patient information leaflet which we anticipate being circulated soon. In the meantime, please refer to Moorfields patient information leaflet here. 

Action: Deprescribe in patients currently prescribed these products. Contact local MO team for further information.

[bookmark: Continence]Continence and stoma appliances - Ordering process reminder

We have been carrying out reviews on the ordering process for Continence and Stoma appliances within Kent & Medway. 

We would like to remind you that all prescription requests for any of these appliances should be made directly from the patient to their practice, just like they would order any other item on their prescription, rather than a request being submitted by a third party, i.e. from a Dispensing Appliance Contractors (DACs). 

DACs should NOT be requesting prescriptions on behalf of patients, (with the exception of the very first prescription). There are a number of reasons for this, such as ensuring appropriate items and quantities are requested and dispensed as agreed by the specialist nurses who have consulted with the patient, as well as minimising waste and identifying areas that might require additional specialised input.

Patients requesting their appliances via the practice will not prolong the time it takes them to receive the items, the process ensures a consistent approach for prescribing requests, and is in line with all other areas of prescribing.


[bookmark: SSlimit]ScriptSwitch® Quantity Limit Switches

Quantity Limit switches are a feature on ScriptSwitch® which address the quantity of products being prescribed, offering prescribers a suggested limit to the quantity of the product being issued, which if accepted reduces the quantity on the prescription to the suggested quantity. 

There are carefully selected quantity restricted switches on the Kent and Medway ScriptSwitch® profiles to encourage the safe and appropriate quantity prescribing of certain products, supporting the national agenda of overprescribing.

Examples of the rationale behind implementing these Quantity Limit switches include promoting prescribing in line with evidence-based guidelines, improving patient safety, managing cost of prescribing, reducing medicines waste, mitigating accidental prescribing, contributing to sustainable prescribing, and supporting antimicrobial stewardship. 

Please see the Quick guide to Quantity Limit switches, produced by Optum, for prescribers attached below for more information and an example (amoxicillin 500mg capsules) of how a Quantity Limit switch presents to the prescriber.




[bookmark: PITstop]PITstop diabetes on-demand videos

PITstop are launching their PITstop academy. Over the course of a year, twelve on demand videos will be uploaded for post PITstop support, competency assessment guidance and updates.

The first two videos of this series are being funded by the Kent and Medway primary care training hub:
· CPD session C - GLP-1: assessment and preparation update 
· CPD session D - GLP-1: initiation and follow-up update   
To register for the two on demand sessions please click here. 
Please only register if you have completed the 2.5-day PITstop advanced course.

You will need to create an account, login to complete a form and confirm you have completed the 2.5-day PITstop advanced course. Once completed you will have access to the two videos and resources.

National Updates


[bookmark: DOACS]New SPS Resource – Managing Interactions with Direct Oral Anticoagulants (DOACs)

The Specialist Pharmacy Service have developed a resource for healthcare professionals  Managing interactions with direct oral anticoagulants (DOACs) . Practices should have access to the SPS website to access this information.

[bookmark: BNFinteraction]BNF Interaction Update: Tramadol – Warfarin Interaction

An interaction between warfarin and tramadol has recently been added to the BNF interaction checker following the death of a patient and the coroner’s prevention of death report Warfarin | Interactions | BNF | NICE . 
It is vital that when warfarin is prescribed by a third party, external to the practice, it is clearly documented on the GP notes to avoid prescribing errors. For example, by adding as a “Hospital” medication to the medication screen (EMIS Web).


[bookmark: MHRAdrugsafety]MHRA Drug Safety Update March 2024

The latest MHRA Drug Safety Updates can be accessed at Drug Safety Update - GOV.UK (www.gov.uk) . This includes links to alerts, recalls and safety information and to the monthly Drug Safety Update PDF newsletter. 

The March 2024 Drug Safety Update includes: 

https://www.gov.uk/drug-safety-update/letters-and-medicine-recalls-sent-to-healthcare-professionals-in-february-2024

Please follow the link in the titles above for more information and resources.

NATIONAL CAS ALERTS (National Patient Safety Alerts and CMO Messages):
The MHRA Central Alerting System alerts can be accessed at CAS - Home (mhra.gov.uk)
Valproate: important new regulatory measures for oversight of prescribing to new patients and existing female patients 


[bookmark: NICEnews] NICE News – April 2024
Please find the NICE News for April 2024 attached.



[bookmark: Puberty]NHS England: Puberty Suppressing Hormones for Children and Adolescents with Gender Incongruence

We would like to advise practices about the commissioning position on the recently published NHS England Clinical Commissioning Policy for Children and Adolescents with Gender Incongruence.

The Clinical Commissioning Policy can be found at: NHS England » Clinical Policy: Puberty suppressing hormones

NHS England has decided that Puberty Suppressing Hormones are not routinely commissioned for children and adolescents with gender incongruence outside of a recognised research trial.

ICBs must ensure that clinical practice reflects the clinical commissioning policy.

This does not affect those who have been referred by GIDS before 1st April 2024 or are already under the clinical care of an endocrine team at University College of London Hospitals NHS Foundation Trust or Leeds Teaching Hospitals NHS Trust. For these patients there is an expectation that GnRHa will continue to be administered / be initiated, if that is the informed choice of the young person / parents of a child under 16 years, subject to the outcome of usual clinical review of the individual's existing individual care plan jointly between the individual's Lead Clinician and the young person / parents of a child under 16 years.

Also to note the updated Interim specialist service for children and young people with gender incongruence NHS England » Service Specifications: Interim service specification for specialist gender incongruence services for children and young people.

To note the relevant contents with regards to this policy:
· Children, young people and their families are strongly discouraged from sourcing puberty suppressing or gender affirming hormones from unregulated sources or from on-line providers that are not regulated by UK regulatory bodies.
· It would also be important for the GP or local health professional to explore what regulatory bodies may need to be informed if healthcare professionals registered with a UK professional body are prescribing medication contrary to NHS protocols.
Shortages



[bookmark: Shortages]Shortages Summary 
From February 2024 onwards, the monthly Medicines Optimisation newsletter will no longer contain the medicines shortages update document, which was compiled each month from the shortages listed on the SPS (Specialist Pharmacy Services) Medicines Supply tool. The information published on the SPS Medicines Supply tool is provided by DHSC and NHSEI Medicines Supply Teams and was not formally reviewed by the NHS Kent and Medway Medicines Optimisation team.
During the time that the shortages update was compiled and included in the Medicines Optimisation newsletter, practices and healthcare professionals were still encouraged to register for free access to the SPS website and to access the SPS Medicines Supply tool directly in real time, to have access to the most up-to-date and complete information and advice available. Now that the shortages update will no longer be compiled by the Medicines Optimisation team for inclusion in the newsletter, healthcare professionals will be required to access the SPS Medicines Supply tool to access information on the latest shortages. Serious Shortage Protocols (SPPs) can be found on the NHS BSA website here.
[bookmark: ADHDshortages]ADHD medication availability and supply disruption update
The Department of Health and Social Care (DHSC) issued a National Patient Safety Alert on supply disruptions affecting various strengths of the following medications for the treatment of attention deficit hyperactivity disorder (ADHD) in September 2023. Please find further updated information attached below and updated re-supply dates. 


The information has been updated with inclusion of actions recommended in the Medicines Supply Notification – Guanfacine (Intuniv®) 2mg and 3mg modified-release MSN/2024/037 (released 28/3/24). PLEASE SHARE WITH COLLEAGUES WITHIN YOUR ORGANISATION AS REQUIRED
 
Considering the Medicine Supply Notification (MSN): Lisdexamfetamine (Elvanse®) capsules (13/2/24) and Guanfacine (Intuniv®)  (28/3/24), clinicians should:
· not initiate new patients on guanfacine MR tablets until the shortage has resolved;
· proactively identify any patients on guanfacine 2mg and 3mg MR tablets;
· contact patients/carers to establish how much supply they have left, ensuring they are aware of the risks of abrupt withdrawal;
· Continue to defer initiating new patients on Elvanse capsules; There are intermittent supply problems until Q2 2024. Initiating new patients will prolong this problem.
· Offer rapid response to primary care teams seeking urgent advice/opinion for the management of patients. This includes those known to be at a higher risk of adverse impact because of these shortages. For example, those with complex presentations including co-morbid autism, mental health or substance misuse needs;
· Be aware dexamfetamine tablets remain available, and if switching patients to this treatment, ensure that they are not intolerant to any of the excipients and are counselled on the appropriate dose
Some key points regarding the shortage:
· Even with the dates stated, it may take time for supplies to reach the front line.
· The stock situation remains fluid so please do speak to patients to understand their current supply.
· The national advice is not to start new patients on any affected products until the supply situation resolves.
· Non-pharmacological advice and coping strategies can be suggested to patients who are impacted by the supply disruption, the specialist services will have expertise in this area.
We appreciate that the supply disruption will cause anxiety for patients and their families, a reminder that NHS Kent and Medway has set up a non-clinical helpline for patients who would like more information on the supply disruption (01634 335095 option 3 then option 3, ADHD Medicine Shortages). This may help you to support the messaging for patients.
A gentle reminder that community pharmacies will ONLY be able to dispense what is written on the prescription, therefore new prescriptions will be needed for changes to the drug/dose/strength. This is a legal requirement, please bear this in mind. A phone call to local pharmacies to understand stock levels prior to prescribing is recommended. 
Discontinuations 

[bookmark: Discontinuations]Discontinuations of Insulatard® InnoLet® and Levemir InnoLet® 3ml pre-filled disposable devices

There were two Medicine Supply Notifications (MSNs) released on the 21st of March 2024 from the Department of Health & Social Care (DHSC) for the discontinuations of the following two products:
· Insulatard® InnoLet® (insulin isophane human) 100units/ml suspension for injection 3ml pre-filled disposable devices
· Levemir InnoLet® (insulin detemir) 100units/ml solution for injection 3ml pre-filled disposable devices.
 
Both products are being discontinued with remaining stock expected to be exhausted by the end of May 2024. New patients should not be initiated on these products. For all required actions and alternatives please see the MSNs attached below.
 
Primary care prescribing data shows that recent levels of prescribing, and subsequent supply through a community pharmacy, are very low amongst practices in Kent and Medway for these products between October 2023 and January 2024 (this is the latest prescribing data available). Patients who are prescribed these products will need to be identified, reviewed, and changed to alternatives as suggested in the MSNs. Ardens will release searches for this in due course.

If there are any questions, or concerns about management options for patient(s), then please consider seeking advice from specialist diabetes teams.



	

Every effort is made to ensure that the information contained in this newsletter is accurate and up to date at the time of publication. Please be aware that information about medicines and therapeutics will change over time, and that information may not be current after the initial date of publication. Please take note of the publication date and seek further advice if in any doubt about the accuracy of the information. The information contained in this newsletter is the best available from the resources at our disposal at the time. Acronyms used are standard formulary. This newsletter is produced by the NHS Kent and Medway Medicines Optimisation Team on behalf of the Kent & Medway ICB. For all correspondence including any queries, please contact the Medicines Optimisation team email: kmicb.medicinesoptimisation@nhs.net
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PrescQipp_attachment-4-brand-and-generic-names-of-glaucoma-eye-drops-20 (2).docx
Brand and generic names of eye drops used to treat glaucoma

		

		Brand

		Generic



		Beta blockers

		Betagan 0.5%

		levobunolol 0.5%



		

		Betoptic Solution 0.5%

		betaxolol solution 0.5%



		

		Betoptic Suspension 0.25%

		betaxolol suspension 0.25%



		

		Timpotol 0.25%, 0.5%

		timolol 0.25%, 0.5%



		

		Timoptol-LA 0.25%, 0.5%

		timolol 0.25%, 0.5% gel forming eye drops



		

		Tiopex 1mg/g (0.1%)

		timolol 1mg/g (0.1%) ophthalmic gel



		Carbonic anhydrase inhibitors

		Azopt 10 mg/ml 

		brinzolamide 10 mg/ml 



		

		Trusopt 2%

		dorzolamide 2%



		Miotics

		Minims Pilocarpine 2%

		pilocarpine 2%



		

		

		pilocarpine 1%, 2%, 4%



		Prostaglandin analogues and prostamides

		Lumigan 100 micrograms/ml, 300micrograms/ml

		bimatoprost 100 micrograms/ml, 300micrograms/ml



		

		Monopost 50 micrograms/ml

		latanoprost 50 micrograms/ml



		

		Saflutan 15 micrograms/ml

		tafluprost 15 micrograms/ml



		

		Travatan 40 micrograms/ml

		travoprost 40 micrograms/ml



		

		Xalatan 50 micrograms/ml

		latanoprost 50 micrograms/ml



		Sympathomimetics (Alpha2-adrenoceptor agonists

		Alphagan 0.2%

		brimonidine 0.2%



		

		Iopidine 0.5%, 1%

		apraclonidine 0.5%, 1%



		Fixed dose combinations



		Azarga

		brinzolamide 1%/timolol 0.5%



		

		Combigan

		brimonidine 0.2%/timolol 0.5%



		

		Cosopt

		dorzolamide 2%/timolol 0.5%



		

		DuoTrav

		travoprost 40 micrograms/ml/timolol 5mg/ml



		

		Ganfort

		bimatoprost 300 micrograms/ml/timolol 5mg/ml



		

		Simbrinza

		brinzolamide 1%/brimonidine 0.2%



		

		Taptiqom

		tafluprost 15 micrograms/ml/timolol 5mg/ml



		

		Xalacom

		latanoprost 50 micrograms/ml/timolol 5mg/ml







Reference 

Joint Formulary Committee. British National Formulary (online) London: BMJ Group and Pharmaceutical Press. Accessed 04/05/17 via www.medicinescomplete.com/mc/bnf/current/
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Why accept a Quantity Limit switch?


Example pop-up (Version 6.4+)


The Version 6.4 pop-up (right), 


is an example of how a Quantity 


Limit switch presents to the 


prescriber in the workflow.


Important points to note


• No change in prescribed 


product


• Only the volume changes 


(governed by your MO team)


• The justification text 


underneath the switch 


provides the guidelines that 


inform the switch


• Prescriber can accept or 


reject the switch and/or 


optionally send feedback


Training


View on demand webinar


(Time 7:35-10:56 for Quantity 


Limit switches)


Case Study


Read case study on 


Quantity Limit 


Semaglutide switches


Help me


Ask for help, information 


and training from Optum


Reduce waste


In hard to tackle areas, such as 


appliances, wound-care, catheters 


and stoma. Also helping to 


maintain appropriate stock levels.


Improve safety


Through recommendations for 


safer quantities of controlled 


drugs and hypnotics.


Manage cost


Not just the total cost of 


prescribing, but the cost 


associated with accidental 


prescribing and over prescribing.


There are several different types of switches that present in the ScriptSwitch Prescribing pop-up.


Quantity Limit switches aim to help you understand the complex world of medicine pack sizes and the associated 


guidelines of what quantity to prescribe (that is safer or more clinically effective). These types of switches can help to 


reduce waste, improve safety and manage cost.



https://optum.video.uhc.com/media/ScriptSwitch+Prescriber+training+2+of+5+-+Reducing+waste+and+using+advanced+switches/1_npan6yyd

https://www.optum.co.uk/content/dam/optumUK/PDFs/Quantity_Limits_Case_Study.pdf

mailto:joanna.sosnowska@optum.com?subject=STW%20Help%20on%20Quantity%20Limits
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NHS Kent & Medway Medicines Optimisation Team

NICE News Bimonthly – April 2024

[bookmark: _Hlk163567651]

FOR INFORMATION







NICE Publications





[bookmark: _Hlk120614746]

NICE clinical guidelines









Vitamin B12 deficiency in over 16s: diagnosis and management published in March 2024

This guideline covers recognising, diagnosing and managing vitamin B12 deficiency in people aged 16 and over, including deficiency caused by autoimmune gastritis. It also covers monitoring for gastric cancer in people with autoimmune gastritis.



Meningitis (bacterial) and meningococcal disease recognition diagnosis and management published in March 2024

This guideline covers recognising, diagnosing and managing bacterial meningitis and meningococcal disease in babies, children, young people and adults. It aims to reduce death and disability by helping healthcare professionals recognise meningitis and treat it quickly and effectively.



Ovarian cancer: identifying and managing familial and genetic risk published in March 2024

This guideline covers assessing the familial and genetic risk of having a pathogenic variant associated with ovarian cancer in adults. NICE has also produced a guideline on the recognition and initial management of ovarian cancer.

Updated NICE Clinical Guidelines







Tuberculosis Updated February 2024

This guideline covers preventing, identifying and managing latent and active tuberculosis (TB) in children, young people and adults. It aims to improve ways of finding people who have TB in the community and recommends that everyone under 65 with latent TB should be treated. It describes how TB services should be organised, including the role of the TB control board. Fluoroquinolone antibiotics: In January 2024, the MHRA published a Drug Safety Update on fluoroquinolone antibiotics. These must now only be prescribed when other commonly recommended antibiotics are inappropriate. NICE is assessing the impact of this warning on recommendations in this guideline.

In February 2024, in the section on preventing TB, NICE removed family history of TB in the past 5 years from the list of criteria for BCG vaccination in neonates in low-incidence areas, to align with the chapter on tuberculosis in the Green Book.



Lung cancer: diagnosis and management Updated March 2024

This guideline covers diagnosing and managing non-small-cell and small-cell lung cancer. It aims to improve outcomes for patients by ensuring that the most effective tests and treatments are used, and that people have access to suitable palliative care and follow-up.

In March 2024, NICE updated the systemic anti-cancer therapy treatment pathways for advanced non-small-cell lung cancer following the withdrawal of the NICE technology appraisal guidance on mobocertinib. See update information for more details.



COVID-19 rapid guideline: managing COVID-19 Updated March 2024

This guideline covers managing COVID-19 in babies, children, young people and adults in community and hospital settings. It includes recommendations on communication, assessment, therapeutics for COVID-19, non-invasive respiratory support, preventing and managing acute complications, and identifying and managing co-infections.

NICE has also produced COVID-19 rapid guidelines on managing long-term effects of COVID-19 (‘long COVID’) and haematopoietic stem cell transplantation.

In March 2024, in the section on therapeutics, NICE updated recommendations on nirmaltrevir and retonavir, sotrovimab, casirivimab and imdevimab, and tocilizumab in line with updated NICE technology appraisal guidance on nirmatrelvir plus ritonavir, sotrovimab and tocilizumab for treating COVID-19 (TA878).



Neonatal infection: antibiotics for prevention and treatment Updated March 2024

This guideline covers preventing bacterial infection in healthy babies of up to and including 28 days corrected gestational age, treating pregnant women whose unborn baby is at risk of infection, and caring for babies of up to and including 28 days corrected gestational age with a suspected or confirmed bacterial infection. It aims to reduce delays in recognising and treating infection and prevent unnecessary use of antibiotics. The guideline does not cover viral infections. In March 2024, NICE made new recommendations for newborn babies with suspected or confirmed bacterial meningitis. These recommendations are marked [2024] in the guideline. For more information, see update information.



Suspected sepsis: recognition, diagnosis and early management Updated March 2024

This guideline covers the recognition, diagnosis and early management of suspected sepsis. It includes recommendations on recognition and early assessment, initial treatment, escalating care, finding and controlling the source of infection, early monitoring, information and support, and training and education.

In March 2024, NICE replaced a recommendation on contraindications to lumbar puncture with a link to the section on lumbar puncture in the updated NICE guideline on bacterial meningitis and meningococcal disease.



Twin and triplet pregnancy Updated March 2024

This guideline covers care for pregnant women and pregnant people with a twin or triplet pregnancy in addition to routine care during pregnancy and labour. It aims to reduce the risk of complications and improve outcomes.

It should be read in conjunction with NICE’s guidelines on antenatal care, intrapartum care and fetal monitoring. For information on other related topics, see our women's and reproductive health summary page.

In April 2024, NICE reviewed the evidence and made new and updated recommendations on screening for and preventing preterm birth.
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Attention Deficit Hyperactive Disorder (ADHD) medication availability and supply disruption update: 17th April 2024  


The situation is fluid - revised guidance will be provided accordingly. Correct at time of publication – for the latest information visit SPS Medicines Supply Tool 
 
On 27th September a safety critical and complex National Patient Safety Alert was issued warning of anticipated shortages over the coming months for the 
following ADHD medicines:  
 


Methylphenidate 
 


Lisdexamfetamine Guanfacine 
 


o Equasym XL® 10mg, 20mg and 30mg capsules  
o Xaggitin XL® 18mg and 36mg prolonged-


release tablets 
o Concerta XL® 54mg prolonged-release tablets  
o Xenidate XL® 27mg prolonged-release tablets 


Various re supply dates please see info below 


o Elvanse® 20mg, 30mg, 40mg, 50mg, 
60mg and 70mg capsules 


o Elvanse® Adult 30mg, Adult 50mg, Adult 
70mg capsules 


Various re supply dates please see info below 
 


 


o Intuniv® 1mg, 2mg, 3mg and 4mg prolonged-
release tablets  


Various re supply dates please see info below 
 


 
There is also a current shortage of certain atomoxetine capsules and oral solution https://www.sps.nhs.uk/shortages/shortage-of-atomoxetine-capsules-and-oral-
solution/.  
 
Medicine Supply Notification (MSN): Lisdexamfetamine (Elvanse®) capsules MSN/2024/019 | Tier 3 – high impact | Date of issue 13th February 2024 


MSN_2024_019 


Lisdexamfetamine (Elvanse) capsules.pdf
 


Medicine Supply Notification (MSN): Guanfacine (Intuniv®) 2mg and 3mg modified-release tablets | Tier 2 – medium impact | Date of issue 28th March 2024 


MSN_2024_037 


Guanfacine (Intuniv®) 2mg and 3mg modified-release tablets.pdf
 


The main aim of this document is to provide information and clinical recommendations about how to manage the current and anticipated shortages. 
To check stock availability: A Medicines Supply Tool is provided by DHSC & CMU: https://www.sps.nhs.uk/home/tools/medicines-supply-tool/ with a 
designated ‘Prescribing available medicines to treat ADHD‘ page which lists current availability of medicines used to treat ADHD.  
 
Further information has been published on the Specialist Pharmacy Service website to support the ongoing management of supply disruption of medicines 
used to treat Attention Deficit Hyperactivity Disorder (ADHD). This information is in a series of articles which are available below: 
 
Continuing management of the ADHD medicines shortage 
Supporting system response to the ADHD medicine shortage 
Considerations when prescribing guanfacine 
Considerations when prescribing modified-release methylphenidate 
Prescribing available medicines to treat ADHD 



https://www.sps.nhs.uk/home/tools/medicines-supply-tool/

https://www.bing.com/ck/a?!&&p=44373ddceddd4588JmltdHM9MTY5NjIwNDgwMCZpZ3VpZD0yYzJmM2RkMy1hZTNjLTZmYWItMGYwZS0yZWE0YWY1ZTZlMGEmaW5zaWQ9NTIwMg&ptn=3&hsh=3&fclid=2c2f3dd3-ae3c-6fab-0f0e-2ea4af5e6e0a&psq=NPSA+ADHD&u=a1aHR0cHM6Ly93d3cuY2FzLm1ocmEuZ292LnVrL1ZpZXdhbmRBY2tub3dsZWRnbWVudC9WaWV3QWxlcnQuYXNweD9BbGVydElEPTEwMzIzOA&ntb=1

https://www.sps.nhs.uk/shortages/shortage-of-atomoxetine-capsules-and-oral-solution/

https://www.sps.nhs.uk/shortages/shortage-of-atomoxetine-capsules-and-oral-solution/

https://www.sps.nhs.uk/home/tools/medicines-supply-tool/

https://www.sps.nhs.uk/articles/prescribing-available-medicines-to-treat-adhd/

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.sps.nhs.uk%2Farticles%2Fcontinuing-management-of-the-adhd-medicines-shortage%2F&data=05%7C01%7Camali.gamaarachchi%40nhs.net%7C0bb75b7c3c0242c602f508dbe9db7df7%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638360901141550819%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=Jjm2fq4PDIW1ejZuyhlhaVIlIS66Swg121glGSjqFlM%3D&reserved=0

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.sps.nhs.uk%2Farticles%2Fsupporting-system-response-to-the-adhd-medicine-shortage%2F&data=05%7C01%7Camali.gamaarachchi%40nhs.net%7C0bb75b7c3c0242c602f508dbe9db7df7%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638360901141550819%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=mMIHC5jZy1a4okWcKjEJUnZiAk5ErH8HwLaf%2FlurPnM%3D&reserved=0

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.sps.nhs.uk%2Farticles%2Fconsiderations-when-prescribing-guanfacine%2F&data=05%7C01%7Camali.gamaarachchi%40nhs.net%7C0bb75b7c3c0242c602f508dbe9db7df7%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638360901141550819%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=UXp6IpmkwacK0oK9l9K1gz%2BmyTM71YpExlww6Z4ztEE%3D&reserved=0

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.sps.nhs.uk%2Farticles%2Fconsiderations-when-prescribing-modified-release-methylphenidate%2F&data=05%7C01%7Camali.gamaarachchi%40nhs.net%7C0bb75b7c3c0242c602f508dbe9db7df7%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638360901141550819%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=9nX5Z%2F3tzy7dyMrMVA5AKrFN7DoCe89wDPNSV9BUWRY%3D&reserved=0

https://gbr01.safelinks.protection.outlook.com/?url=https%3A%2F%2Fwww.sps.nhs.uk%2Farticles%2Fprescribing-available-medicines-to-treat-adhd%2F&data=05%7C01%7Camali.gamaarachchi%40nhs.net%7C0bb75b7c3c0242c602f508dbe9db7df7%7C37c354b285b047f5b22207b48d774ee3%7C0%7C0%7C638360901141550819%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C3000%7C%7C%7C&sdata=nYnYbQraNuy9L6CQnRslOM1E6M2j0VBnjo3Cm%2FEQdy0%3D&reserved=0
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Methylphenidate Modified-Release bioequivalent alternatives. 
NB: Modified-release methylphenidate preparations MUST be prescribed by brand due to differences in bioavailability 


Medicines affected   Anticipated re-supply date  Bioequivalent Alternatives  


Xenidate XL 18mg tablets (Viatris UK Healthcare Ltd)  26th April 2024  Matoride XL 18mg tablets  
Xaggitin XL 18mg tablets 
Affenid XL 18mg tablets  


Xenidate XL 27mg tablets (Viatris UK Healthcare Ltd)  3rd May 2024 Delmosart 27mg modified-release tablets  
Concerta XL 27mg tablets  
Affenid XL 27mg tablets  


Xaggitin XL 27mg tablets (Ethypharm UK Ltd) 30th April 2024 Delmosart 27mg modified-release tablets  
Concerta XL 27mg tablets  
Affenid XL 27mg tablets 


Xaggitin XL 54mg tablets (Ethypharm UK Ltd) 30th September 2024 Xenidate XL 54mg tablets  
Affenid XL 54mg tablets  
Matoride XL 54mg tablets  
Delmosart 54mg modified-release tablets  


Delmosart 18mg modified-release tablets (Accord-UK 
Ltd) 


30th April 2024 Matoride XL 18mg tablets  
Xaggitin XL 18mg tablets 
Affenid XL 18mg tablets 


Delmosart 36mg modified-release tablets (Accord-UK 
Ltd) 


15th May 2024 Xenidate XL 36mg tablets  
Affenid XL 36mg tablets  
Matoride XL 36mg tablets  
Xaggatin XL 36mg tablets 


Concerta XL 18mg tablets (Janssen-Cilag Ltd) 3rd May 2024 Matoride XL 18mg tablets  
Xaggitin XL 18mg tablets 
Affenid XL 18mg tablets  


Concerta XL 36mg tablets (Janssen-Cilag Ltd) 17th May 2024 Xenidate XL 36mg tablets  
Affenid XL 36mg tablets  
Matoride XL 36mg tablets  
Xaggatin XL 36mg tablets 


Concerta XL 54mg tablets (Janssen-Cilag Ltd) 31st May 2024 Xenidate XL 54mg tablets  
Affenid XL 54mg tablets  
Matoride XL 54mg tablets  
Delmosart 54mg modified-release tablets  


Equasym XL 10mg capsules (Takeda UK Ltd) w/c 20th May 2024 Refer to ‘Clinical Advice’ section below   


Equasym XL 20mg capsules (Takeda UK Ltd) w/c 27th May 2024 Refer to ‘Clinical Advice’ section below   


Anticipated re-supply dates (correct on date of distribution) 
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NB: Matoride XL is not available in 27mg strength 
As of 13/02/24: Xaggitin XL 18mg tablets are back in stock 
As of 21/03/24: Equasym XL 30mg capsules are back in stock  
As of 16/04/24: Xaggatin XL 36mg tablets are back in stock 


 
 


Most patients will be able to switch between their currently prescribed 12-HOUR duration brand/branded generic to another 12-HOUR duration brand/branded 
generic without concern. Switches can take place in primary care.  


However, due to the relatively wide confidence limits allowed, it is possible that a minority of patients could experience a change in symptom control or tolerability 
following a switch.  


For patients who have switched between 12-hour formulations before and previously experienced a change in symptom control or tolerability, and are prescribed 
Concerta XL for this reason, refer to the specialist.  


The specialist may consider the following: if there were problems with: 


➢ symptom control - consider if this change in symptom control might be acceptable for a short period of time, until the shortage of the brand they take 
resolves, or whether an alternative medication would be more appropriate. 


➢ tolerability – establish what the tolerability issues were and consider whether it would be appropriate to temporarily prescribe a lower dose of their 
currently unavailable brand (assuming that strength is available) or to switch to a lower dose of the previously less-well tolerated brand. Decisions 
should be made on an individual case-by-case basis and if lower doses are used, this should take into account the potential for a reduction in efficacy. 


 


 


 


Lisdexamfetamine 


Medicines affected   Anticipated re-supply date as per Takeda/SPS Alternatives 


Elvanse 20mg capsules (Takeda UK Ltd) Limited Stock, Available intermittently via Alliance Refer to ‘Clinical Advice’ section below  


 


NB: Information from Takeda RE: Elvanse Adult vs Elvanse: 


The physical attributes of Elvanse® (lisdexamfetamine 


dimesylate) and Elvanse Adult® (lisdexamfetamine 


dimesylate) are exactly the same, the only difference 


between the two medications is the indication population 


(licensing) where Elvanse is only indicated for paediatric 


patients (6 years and older), whereas Elvanse Adult is 


indicated for adults. Elvanse Adult and Elvanse can be used 


interchangeably off label – this would be at the prescribers 


clinical discretion 


Elvanse 30mg capsules (Takeda UK Ltd) Limited Stock, Available intermittently via Alliance 


Elvanse 40mg capsules (Takeda UK Ltd) Limited Stock, Available intermittently via Alliance 


Elvanse 50mg capsules (Takeda UK Ltd)  Limited Stock, Available intermittently via Alliance 


Elvanse 60mg capsules (Takeda UK Ltd) Limited Stock, Available intermittently via Alliance 


Elvanse 70mg capsules (Takeda UK Ltd)  Limited Stock, Available intermittently via Alliance 


Elvanse Adult 30mg capsules (Takeda UK Ltd)  Limited Stock, Available intermittently via Alliance 


Elvanse Adult 50mg capsules (Takeda UK Ltd) Limited Stock, Available intermittently via Alliance 


Elvanse Adult 70mg capsules (Takeda UK Ltd) Limited Stock, Available intermittently via Alliance 
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Clinical Advice 
(with thanks to MCH, KCHFT, NELFT, Medway Hospital, Psicon and Psychiatry UK for input) 


• The shortages are likely to extend to strengths that are not listed in the National Patient safety Alert, do not newly initiate any ADHD medication listed above – this 


includes ongoing prescribing for those patients who have had a private assessment. 


• Maintain 28 day prescribing - Prescribers should avoid increasing quantities for existing patients on ADHD medication as this will add further pressures to the current 


stock disruption situation. 


• The stock availability is currently variable across pharmacies – it is vital you establish how much supply the patient has remaining and consider the risk before 


referring to specialist services.  


• Methylphenidate modified release preparations can be switched to an alternative in primary care (see table under ‘Anticipated Supply dates’). 


• Community pharmacies will use different wholesalers, therefore contact the local pharmacies to understand the stock availability as recommended in the NatPSA 


alert. 


Guanfacine 


Medicines affected   Anticipated re-supply date as per Takeda Alternatives 


Intuniv 1mg modified-release tablets (Takeda UK Ltd) Limited Stock, Available intermittently via Alliance  


(cannot support increased demand) 


Refer to ‘Clinical Advice’ section below  


Intuniv 2mg modified-release tablets (Takeda UK Ltd) w/c 6th May 2024 


Intuniv 3mg modified-release tablets (Takeda UK Ltd) w/c 6th May 2024 


Intuniv 4mg modified-release tablets (Takeda UK Ltd)  Limited Stock, Available intermittently via Alliance 


(cannot support increased demand) 


  


Atomoxetine 


Medicines affected   Anticipated re-supply date  Alternatives   


Atomoxetine 25mg capsules  Back in stock 


Refer to ‘Clinical Advice’ section below  Atomoxetine (Strattera) 4mg/ml oral solution (Eli 


Lilly) 


UPDATE: Limited supplies, back in stock 14th June 


2024  


NB:  Atomoxetine 10, 18, 40, 60, 80 and 100mg capsules are back in stock as of 06/11/23 


Atomoxetine 25mg capsules are back in stock as of 6/12/23, Glenmark brand available via Phoenix Healthcare Distribution Ltd, Lexon UK Ltd, Alliance 


Healthcare Distribution, Bestway Pharmacy, Trident Pharmaceuticals, Sigma Pharmaceuticals. NB:  Several manufacturers have discontinued.  
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• Community pharmacies will ONLY be able to dispense what is written on the prescription, therefore new prescriptions will be needed for changes to the 


drug/dose/strength.  


• The table below will support you to manage patients impacted by the shortage accordingly, the specialist teams are aware of the situation and will support where 


needed – see contact details at the end of this document. 


• NICE guidelines recommend having regular treatment breaks from ADHD medications. It is not unusual to stop taking medication over the weekend or during school 


holidays. 


• Clonidine is not licenced for ADHD and is NOT included in Kent and Medway Shared care guidance.  


 


Methylphenidate Modified-release 
preparations 


 


Lisdexamfetamine Guanfacine Atomoxetine 
 


• We recommend that a risk-based approach to referral to specialist team is taken to manage demand. 


• Consider whether there is pre-existing evidence that stopping ADHD medication was associated with a rapid relapse of high-risk behaviour (e.g. serious self-
harm, severe aggression leading to injuries or the Police being called, school exclusion etc). These individuals should, if possible, be prioritised for referral for 
alternate medication. 


• In general, it would be hoped that should medication be stopped that no significant adverse events will occur, however should significant issues arise 
contacting the specialist teams directly for support may be required. 


Can be switched in primary care    


In the first instance, we would suggest 
offering reassurance to patients on 
stimulant medication of the following: 
o The simplest initial intervention would 


be to consider ONLY using their current 
supply of medication on days they most 
need 


o Reducing the dose (where formulation 
allows this) may be helpful to allow 
current supply to last longer 


o We recognise that this is a worrying 
situation, but a temporary pause in 
medication is not physically harmful 
despite it being impactful in other ways 


o Switch to a bioequivalent alternative  


o Refer to specialist if further 


information needed. 


In the first instance, we would suggest 
offering reassurance to patients on 
stimulant medication of the following: 
o The simplest initial intervention 


would be to consider ONLY using 
their current supply of medication 
on days they most need 


o Reducing the dose (where 
formulation allows this) may be 
helpful to allow current supply to 
last longer 


o We recognise that this is a 


worrying situation, but a 


temporary pause in medication is 


not physically harmful despite it 


being impactful in other ways 


Refer to specialist for further advice 


Please see MSN for further info  


Patients on guanfacine should NOT 
stop this suddenly (due to possibility 
of rebound hypertension) and will 
need to be reviewed by their 
specialist ADHD team if patient 
unable to get supply of medication. 
(If it is not possible to reduce slowly, 
monitor BP and HR on stopping. The 
hypotensive effect of guanfacine 
may take about 2 – 4 days to resolve. 
This is usually asymptomatic and 
clinically insignificant. Monitor BP 
and HR at day 2, and again at day 4. 
If blood pressure is raised at day 4, 
measure again at weekly intervals 
until normal.  
If there are signs of clinically 
significant rebound hypertension, 
seek advice from specialist. 


Patients on Atomoxetine could 
reduce their dose or take it on 
alternate days in the short term.  
Refer to specialist for further 
advice 
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MSN_2024_019 


Lisdexamfetamine (Elvanse) capsules.pdf
 


Acknowledging South London and 
Maudsley) 
Please see MSN for further info  


MSN_2024_037 


Guanfacine (Intuniv®) 2mg and 3mg modified-release tablets.pdf
 


 


 


 


 


 


 


 


 


 


EMIS search: 


ADHD Medication 


inc Out of Stock for Emis.xml 


The searches for EMIS are in two folders. There are a total of 9 searches.  
A. Out of Stock ADHD Medication Reports  


• This folder contains 1 search which identifies all current Out of Stock (OoS) ADHD Medications 


B. All Current ADHD Medication Prescribing  
• This folder contains 8 extra/optional searches on all ADHD medications incl. those not indicated as OoS.  


 


ADHD Searches inc 


Out of Stock Medicines v2.docx
 


(Refer to above document for 


additional information 


behind the search criteria) 


 


Cancelling a prescription 
 


Given that the shortages are predicted to last until December, it is important that you cancel any EPS prescriptions, including electronic repeat dispensing. The 


attached guide takes you through the steps needed to cancel a prescription. 


EMIS Rx 


Cancellations.docx
 


 


 


Clinical System searches 
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NHS Kent and Medway contacts 
 


A non-clinical helpline is available for patients who would like more information on the supply disruption (01634 335095 option 3 then option 3, ADHD 
Medicine Shortages). 


Adult services contact details: Providers will accept an email and will not require another referral form.  


It is important that GPs contact the providers (details below) in the first instance. 


Psychiatry UK ADHD clinic 033 0124 1980 Mon - Fri 8am to 8pm  


Dedicated email for Primary Care GPs is p-uk.sharedcare@nhs.net Please note this is not for patient use. 


Psicon ADHD Clinic kmccg.psicon.adults@nhs.net  


01227 379099 (Then Option 1 NHS, Option 1 ADHD & Prescriptions) 


 


Children’s ADHD contact details  


Providers will accept an email for advice and review and will not require another referral form – please mark ‘In response to medicines shortage’ . 


Medway NHS Foundation Trust (MFT)  


medwayft.swalecchadmin@nhs.net 


Medway Community Healthcare   


medch.childrenscommunity@nhs.net 


Kent Community Health NHS Foundation Trust  


kcht.CommunityPaediatrics@nhs.net 


0300 013 2139 


This is a number set up just for ADHD medication enquiries during the shortage. For Health care professionals only.   


North East London NHS Foundation Trust 


NELFT Neurodevelopmental and Learning Disabilities Service (NLDS) 


nlds.gp@nelft.nhs.uk 



mailto:p-uk.sharedcare@nhs.net

mailto:kmccg.psicon.adults@nhs.net

mailto:medwayft.swalecchadmin@nhs.net

mailto:medch.childrenscommunity@nhs.net

mailto:kcht.CommunityPaediatrics@nhs.net

mailto:nlds.gp@nelft.nhs.uk
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Medicine Supply Notification  


MSN/2024/032 
 


Insulatard® InnoLet® (insulin isophane human) 100units/ml suspension for injection 
3ml pre-filled disposable devices  
Tier 2 – medium impact* 
Date of issue: 21/03/2024 
Link: Medicines Supply Tool 


 
Summary 
 


• Insulatard® InnoLet® (insulin isophane human) 100units/ml suspension for injection 3ml pre-filled 
disposable devices are being discontinued with remaining stock exhausted by the end of May 2024. 


• Humulin® I KwikPen® (insulin isophane human) 100units/ml suspension for injection 3ml pre-filled 
pens remain available and can support increased demand. 


• Insulatard® Penfill® and Insulatard® vials (insulin isophane human 100units/ml) remain available but 
cannot support any increased demand.  


 
 


Actions Required 
 
Prescribers should: 
 


• not initiate patients on Insulatard® InnoLet®  


• identify and review patients currently prescribed Insulatard® InnoLet®; 


• consider prescribing Humulin® I KwikPen® pre-filled pens where appropriate, taking into account 
the patient’s manual dexterity, vision, ability to use new device correctly, and whether support is 
required with administering the dose; and 


• seek advice from specialist diabetes team on management options if the above option is not 
considered suitable. 


 


Prescribers and pharmacies should: 
 


• ensure that all patients initiated on a new device are counselled on the change in device, provided 
with appropriate needles, training on use of new device, including signposting to training videos, 
and advised closer monitoring of blood glucose levels may be required (see Supporting 
Information). 
 


 
 
 
 
 



https://www.england.nhs.uk/publication/a-guide-to-managing-medicines-supply-and-shortages/

https://www.sps.nhs.uk/home/tools/medicines-supply-tool/
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Supporting information 
 


Human isophane insulin 
Onset of action is within 1½ hours, reaches a maximum effect within 4–12 hours and the entire duration of 
action is approximately 24 hours. 
 
InnoLet® delivery device 
This was developed for people with a visual or physical impairment to be able to set and inject insulin doses. 
It is a compact pre-filled pen able to deliver 1 to 50 units in increments of 1 unit. It comprises a pre-filled 
insulin reservoir and a large simple to use dial that has larger print numbers and gives an audible click each 
time the dial is moved. The dial is turned to the number of units to be delivered and the top of the device is 
pressed to administer the dose, after which the dial returns to zero. 
 
Humulin® I KwikPen® 
A pre-filled / disposable pen injector containing a 3ml cartridge which delivers up to 60 units per dose in 
single unit increments. 
 
Links to further information 
 
SmPC: Insulatard® InnoLet® pens 
Package leaflet: Insulatard® InnoLet® 
SmPC: Humulin® I KwikPen® pens 
BNF: Isophane insulin 
BNF: Insulin preparations 
NICE guidance: Type 1 diabetes in adults (insulin therapy) 
 
 


Enquiries 
 
If you have any queries, please contact DHSCmedicinesupplyteam@dhsc.gov.uk. 
 



https://www.medicines.org.uk/emc/product/7883/smpc

https://www.medicines.org.uk/emc/files/pil.7883.pdf

https://www.medicines.org.uk/emc/product/8194/smpc

https://bnf.nice.org.uk/drugs/isophane-insulin/

https://bnf.nice.org.uk/treatment-summaries/insulin/#insulin-preparations

https://www.nice.org.uk/guidance/ng17/chapter/Recommendations#insulin-therapy

mailto:DHSCmedicinesupplyteam@dhsc.gov.uk
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Medicine Supply Notification  


MSN/2024/033 
 


Levemir InnoLet® (insulin detemir) 100units/ml solution for injection 3ml pre-filled 
disposable devices  
Tier 2 – medium impact* 
Date of issue: 21/03/2024 
Link: Medicines Supply Tool 


 
Summary 
 


• Levemir® InnoLet® (insulin detemir) 100units/ml solution for injection 3ml pre-filled disposable 
devices are being discontinued with remaining stock exhausted by the end of May 2024. 


• Levemir® FlexPen® (insulin detemir) 100 units/ml pre-filled pens and Levemir® Penfill® (insulin 
detemir) 100 units/ml cartridges remain available and can support increased demand. 


 
 


Actions Required 
 
Prescribers should: 
 


• not initiate patients on Levemir® InnoLet®; 


• identify and review patients currently prescribed Levemir® InnoLet®; 


• consider prescribing Levemir® FlexPens® or Levemir® Penfill® cartridges where appropriate, taking 
into account the patient’s manual dexterity, vision, ability to use new device correctly, and whether 
support is required with administering the dose; 


• when prescribing Levemir® Penfill® cartridges, ensure that the patient is prescribed a Novo Nordisk 
insulin delivery system and appropriate needles (see Supporting Information); and 


• seek advice from specialist diabetes team on management options if the above options are not 
considered suitable. 


 
Prescribers and pharmacies should: 
 


• ensure that all patients initiated on a new device are counselled on the change in device, provided 
with training on their use, including signposting to training videos, and advised closer monitoring of 
blood glucose levels may be required (see Supporting Information). 


 
 


  



https://www.england.nhs.uk/publication/a-guide-to-managing-medicines-supply-and-shortages/

https://www.sps.nhs.uk/home/tools/medicines-supply-tool/
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Supporting information 
 
Insulin detemir 
A soluble, long-acting insulin analogue. Duration of action is up to 24 hours depending on dose. If 
administered twice daily, steady state will occur after 2–3 dose administrations.  
 
 


InnoLet® delivery device 
This was developed for people with a visual or physical impairment to be able to set and inject insulin doses. 
It is a compact pre-filled pen able to deliver 1 to 50 units in increments of 1 unit. It comprises a pre-filled 
insulin reservoir and a large simple to use dial that has larger print numbers and gives an audible click each 
time the dial is moved. The dial is turned to the number of units to be delivered and the top of the device is 
pressed to administer the dose, after which the dial returns to zero.  
 
 
Levemir® FlexPen® 
Pre-filled pen that delivers 1–60 units of insulin in one injection in increments of 1 unit. 
 
Levemir® Penfill® cartridges  
These can be used with the NovoPen 6® and NovoPen Echo® Plus devices, which are prescribable on the 
NHS: 
 


• NovoPen 6® can deliver up to a 60-unit dose of insulin in one injection and the dose goes up in 1-unit 
increments. 
 


• NovoPen Echo® Plus can deliver up to a 30-unit dose of insulin in one injection and the dose goes 
up in 0.5-unit increments. 


 
 
Links to further information 
 
SmPC for Levemir® InnoLet® pens 
SmPC for Levemir® FlexPen® 
SmPC for Levemir® Penfill® cartridges  
BNF: Insulin detemir 
BNF: Insulin preparations 


Novo Nordisk quick guide to using NovoPen® 6 or 
NovoPen Echo® Plus 
NICE guidance: Type 1 diabetes in adults (insulin 
therapy) 


Smart insulin pens - JDRF, the type 1 diabetes charity 
 


Enquiries 
 
If you have any queries, please contact DHSCmedicinesupplyteam@dhsc.gov.uk. 
 
 



https://www.medicines.org.uk/emc/product/7889/smpc

https://www.medicines.org.uk/emc/product/5536/smpc

https://www.medicines.org.uk/emc/product/7889/smpc

https://bnf.nice.org.uk/drugs/insulin-detemir/

https://bnf.nice.org.uk/drugs/insulin-detemir/

https://bnf.nice.org.uk/treatment-summaries/insulin/#insulin-preparations

https://www.novonordisk.com/content/dam/nncorp/global/en/our-products/pdf/novopen-echo-and-6/NP6E-quick-guide.pdf

https://www.novonordisk.com/content/dam/nncorp/global/en/our-products/pdf/novopen-echo-and-6/NP6E-quick-guide.pdf

https://www.nice.org.uk/guidance/ng17/chapter/Recommendations#insulin-therapy

https://www.nice.org.uk/guidance/ng17/chapter/Recommendations#insulin-therapy

https://jdrf.org.uk/information-support/treatments-technologies/smart-insulin-pens/

mailto:DHSCmedicinesupplyteam@dhsc.gov.uk




